
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Parts Manual 

Lithium 4 -Wheel Forklift  

EK25T-LI / EK40T -LI  



 
HOW TO USE PARTS MANUAL 

 
This parts manual contains the component parts of Forklift Truck EK25T-LI / EK40T-LI; 

 
 

 
1. Locating a Part No.  
 

 

A To fi nd a part No. 
.............. 

 

when the shape, name and location of the part are known. 
 

 

 

Refer to the Parts Manual 
  Find  the  relevant  page   

ldentify the shape of the 
 

  from the illustrations index   
 

for the applicable model.   or table of contents.   part in the illustrations. 
 

             
 

             
 

             
   

Locate the item No. in the      
Check the machine serial 

 

parts list section using the 
  

See part No. 

   

    
 

item No. in the illustration.     No. and the unit of sale. 
 

       
  

 
 

 

B To fi nd a part name, shape and location 
.............. 

 

when part No. is known. 
 

   
  

 
 

 
Refer to the Parts Manual  
for the applicable model. 

 
 
 

 
Tum to the parts index in  

rear of the manual. 

 
 
 
 
 
Locate the relevant page. 

 
 
 

 

Check the part No. in the 
  Refer to the illustration to    

 

  

confi rm  the  shape  and 
  

ldentify the part name by 
 

    
 

parts list.   location of the part.   refeming to the parts list. 
 

       
 

       
  

 
 
 

N O T E 

 
(1) When ordering parts, be sure to specify the Machine Model, Machine serial No. or Unit serial  

No., Part No. and the quantity of parts required.  
(2) Always use ñGenuine Partsò. We cannot be responsible for any loss or problem caused by non-

genuine parts.  
[Remarks] Parts subject to change without notice. For further details, please consult your 

service factory. 



                  Model code                
 

2. Guide To Use           Machine serial No. or unit serial No.      
 

                    

For details, see item 3.          
 

                             
 

                         Fig. No.          
 

                           Revision history code (from A to Z)  

                            

A 

                              Section      
 

                                    

                                        
 

         ~                             
 

B          
~     Fig           A           

 

                                     
 

                                          
 

ltem No. 
  

Part No. 
   

Description 
      ,     

Remarks: Serial No. 
 

         Reqd    
 

                                          
 

 
A         

§                      
AR  

A , .........   
 

                               B 
 

1         *                         EX-A, B, C, D, N, 
 

1a         +                              
 

1-1                                      ~   
 

                                    
 

                                  
 

                                  
 

    A      B        C          D      E  
 

                                          
 

                                          
 

   Abbreviations and symbols                         
 

                                         
 

        

A 
 

Assembly, other capital letters are also used.  
               

 

 A                       
 

     

1  

ltem No. (corresponding to the ltem No. in the illustration.)          
 

               
 

        1a  Part change for ltem 1, lower-case letters are used.                
 

      

- 
                

 

      Same part name as the item above, but the applicable model is different.      
 

        

K 
      

 

         Set or kit component.                         
 

                                  
 

          Parts  altered  as  a  result  of  afi cationmodi  to  the  truck.  Parts  marked withἙ and which have no truck serial number are inter- 
 

          changeable with their old parts.                         
 

          Parts added as a result of a modifi cation to the truck.                
 

      Ἑ  Parts eliminated as a result of a modifi cation to the truck.          
 

          Correction.                         
 

      Ἒ                                  
 

      X                                  
 

      ǒ                                  
 

                                       
 

                                       
 

                    
 

          

Not sold separately. 
       

 

D 
                

 B §            AR  Required quantity. 
  

* Sold as a set or kit. 

+ Not in the illustration. 

 

 
   , 

Assembly 
     

 

 C  ASS  Y.   E   
 

   CYL. Cylinder      
 

   DIFF. Differential      
 

   PS. Power steering unit      
 

   SW. Switch      
 

   SYS. System      
 

   T/M. Transmission      
 

   Tor-Con. Torque converter      
 

      
   

fiS
peci 

 

   F. Front  
 

   HP. High pressure     cation 

 

   Inc. lncluding     
 

   LH. Left hand side      
 

   LP. Low pressure      
 

   LW. Lower      
 

   R. Rear      
 

   RH. Right hand side      
 

   UP. Upper      
 

          
 

   L. Length (mm)      
 

   t. Thickness (mm)      
 

          
 

 
 

 
A These symbols are attached in front of machine 

model names and used in the upper left area of  
B parts list. Column  E  uses these symbols to

 
  
    

fi 
 .. 

indicate the applicable machine models. 
 

     .. 

    
 

     
 

STD. Standard specication  
 

(C). Clutch type  
 

(T). Torque converter type  
  

H. Mast height  
OP. Optional equipment 
CSA or B Cold storage specicationfi 



CONTENTS 
 
 
 

Description  FIG. NO. 
   

DRIVE MOTOR  FIG. 1 
   

PUMP UNIT  FIG. 2 
   

CABLE  FIG. 3 
   

HEAD LAMP & FRONT COMBINATION LAMP ╠ /╠  FIG. 4 
   

REAR COMBINATION LAMP  FIG. 5 
   

BACK BUZZER ṕ  FIG. 6 
   

DRIVE UNIT  FIG. 7 
   

BATTERY UNIT  FIG. 8 
   

CONTROLLER └  FIG. 9 
   

STEERING SHAFT COVER ת  FIG. 10 
   

DC-DC & FUSE BOX Ḡ Ҝ  FIG. 11 
   

ELECTRIC UNIT (FRONT GUARD) ᾝת  FIG. 12 
   

DRIVE AXLE ꜚ  FIG. 13 

WHEEL BRAKE ASSY └ꜚ  FIG.14 

WHEEL BRAKE └ꜚ  FIG.15 

FRONT WHEEL ╠  FIG.16 

REAR WHEEL  FIG.17 

STEERING WHEEL UNIT  FIG.18 

OVERHEAD GUARD  FIG.19 

REAR PIPE  FIG.20 

LAMP BRACKET  FIG.21 

HEAD GUARD PARTS ╠  FIG.22 

ACCEL PEDAL ⱴ  FIG.23 

STEERING AXLE [OBT]  FIG.24 

POWER CYLINDER FITTING [OBT]  FIG.25 

POWER CYLINDER [OBT]  FIG.26 

ORBITROL [OBT]  FIG.27 

FITTING (ORBITROL)  FIG.28 

BRAKE PEDAL └ꜚ  FIG.29 

BRAKE MASTER CYLINDER └ꜚ  FIG.30 



CONTENTS 
 
 
 

Description  FIG. NO. 

BRAKE PIPE └ꜚ  FIG.31 

BRAKE LEVER └ꜚ FIG.32 

FRAME  FIG.33 

BALANCE WEIGHT  FIG.34 

FRONT GUARD ת  FIG.35 

BONNET  FIG.36 

BATTERY COVER ᶷ  FIG.37 

FLOOR BOARD ╠  FIG.38 

SEAT  FIG.39 

CONTROL VALVE  FIG.40 

CONTROL VALVE FITTING  FIG.41 

VALVE CONTROL  FIG.42 

OIL TANK  FIG.43 

HYDRAULIC LINE  FIG.44 

HYDRAULIC LINE [OBT]  FIG.45 

TILT CYLINDER PIN ẁ /  FIG.46 

FORK  FIG.47 

LIFT BRACKET  FIG.48 

BACKREST  FIG.49 

LIFT CYLINDER  FIG.50 

MAST ‰  FIG.51 

MAST PIPING ‰  FIG.52 

   

   



FIG.1 DRIVE MOTOR 
 

1   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.1 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 XYQ-8-TU AC ASS'Y DRIVE MOTOR AC ꜚ (AC) 1 A,B,C  

- B21A1-00201L AC ASS'Y DRIVE MOTOR AC ꜚ (AC) 1 D,E  

- JXQ-16.6-WX AC ASS'Y DRIVE MOTOR AC ꜚ (AC) 1 F,G,H  

3 S1106-14160 AC BOLT M14×160×1.5 5   

4 S2000-00014  WASHER M14 5   

5 S2010-00014  WASHER M14 5   

        



FIG.2 PUMP UNIT  

2   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.2 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 S4134-20404  NIPPLE-ASS'Y  1 INC.1,2  

A2 F31A7-12021  NIPPLE-ASS'Y  1 INC.3,4  

- F31H7-12031  NIPPLE-ASS'Y  1 D,E  

- S4134-20404  NIPPLE-ASS'Y  1 A,B,C,F,G,H  

5 S1106-10025  BOLT M10×25 2   

6 S2010-00010  WASHER M10 6   

7 S2000-00010  WASHER M10 6   

8 S1400-00008  NUT M8 8   

9 S2010-00008  WASHER M8 10   

10 B11E1-02201  MOUNT ‖  1 A,B  

- B21E1-02201  MOUNT ‖  1 C,D  

11 B11E1-02002C  PUMP MOTOR BRACKET  1 A,B,C  

- B21E1-02002C  PUMP MOTOR BRACKET  1 D,E  

12 S1106-10020  BOLT M10×20 4   

13 S2000-00008  WASHER M8 2   

14 S1100-08016  BOLT M8×16 2   

15 B11A7-10001  PUMP UNIT  1 A,B,C  

- B21A7-10001  PUMP UNIT  1 D,E  

- B31A7-10001  PUMP UNIT  1 F,G,H  

16 B11A1-00201L  PUMP-MOTOR ASS'Y AC  1 A,B,C  

- B21C1-00302  PUMP-MOTOR ASS'Y AC  1 D,E  

- B31C1-00302  PUMP-MOTOR ASS'Y AC  1 F,G,H  

        



FIG.3 CABLE  

3   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

U V W 



A:EK15 B:EK16 C:EK18 D:EK20     FIG.3 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 B11A2-62131a  CABLE, DU ̆DU 1 A,B,C,D,E  

- B11A2-62141a  CABLE, DV ̆DV 1 A,B,C,D,E  

- B11A2-62151a  CABLE, DW ̆DW 1 A,B,C,D,E  

- B31A2-62131a  CABLE, DU ̆DU 1 E,F  

- B31A2-62141a  CABLE, DV ̆DV 1 E,F  

- B31A2-62151a  CABLE, DW ̆DW 1 E,F  

- B36A2-62131a  CABLE, DU ̆DU 1 G  

- B36A2-62141a  CABLE, DV ̆DV 1 G  

- B36A2-62151a  CABLE, DW ̆DW 1 G  

2 B11E2-62101a  CONNECTOR & CABLE-ASSY  1 A,B,C  

- B21E2-62101  CONNECTOR & CABLE-ASSY  1 C,D  

- B31E2-62101  CONNECTOR & CABLE-ASSY  1 E  

- B36E2-62101  CONNECTOR & CABLE-ASSY  1 F,G  

3 B11A2-62131a  CABLE,PU PU 1 A,B,C,D,E,F,G 

- B11A2-62141a  CABLE,PV PV 1 A,B,C,D,E,F,G 

- B11A2-62151a  CABLE,PW PW 1 A,B,C,D,E,F,G 

- B21A2-62131a  CABLE,PU PU 1 H  

- B21A2-62141a  CABLE,PV PV 1 H  

- B21A2-62151a  CABLE,PW PW 1 H  

        



FIG.4 HEAD LAMP & FRONT COMBINATION LAMP 4 

╠ /╠   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.4 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 T1348-10031  LAMP, HEAD ╠  2   

2 T1348-10041  LAMP-ASSY, FRONT-COMB ╠  2   

3 B21E2-42151  WIRE-HARNESS, H.GUARD ╠  2   

        



FIG.5 REAR COMBINATION LAMP 

5  
 



A:EK15 B:EK16 C:EK18 D:EK20     FIG.5 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 T1348-10051  LAMP-ASSY, REAR-COMB.  2   

2 NO PART NO.  WIRE-HARNESS, R.COMB.  1   

3 NO PART NO.  WIRE-HARNESS, R.LEG.  1   

4 B11E5-12244  STANDPIPE  2   

        



FIG.6 BACK BUZZER  

6 ṕ   



A:EK15 B:EK16 C:EK18 D:EK20    FIG.6 
E:EK25 F:EK30 G:EK35 H:EK40     

        

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
        

1 JC-234A2-42301  BUZZER, BACK ṕ  1   

2 S1106-08012  BOLT M8×12 1   

        



FIG.7-1 DRIVE UNIT EK15~EK25   

7-1   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.7-1 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B21E2-50001  DRIVE UNIT-ASS'Y  1 A,B,C,D,E  
1 GB/T 5783-M10*35  Bolt M10*35  M10*35 4   

2 GB/T 93-10  Washer10 10 6   

3 HDCS20-01007  Bearing Cap   1   

4 GB/T 1235-75*3.1  O-ring 75*3.1 O 75*3.1 1   

5 HDCS20-01006  Bearing Cap I  1   

6 GB/T 1235-80*3.1  O-ring 80*3.1 O 80*3.1 1   

7 GB/T 276-33206/P6  Tapered roller bearing 33206/P6 1   

8 HDCS20-04002  Bushing  1   

9 HDCS20-01001-2  Case ᵣ 1   

10 YQX25-01002  Bearing support  2   

11 YQX25-01008  Lock washer̆bearing support  4   

12 Y30H-01010  Bolt̆bearing support  4   

13 GB/T 276-6305  Deep groove ball bearing  6305 3   

14 HDCS20-04001  Gear shaft  1   

15 HDCS20-03003-1  Dual gear  1   

16 HDCS20-01004  Seal oil 40*80*12  40*80*12 1   

17 GB/T 893.1-80  Snap ring 80  80 1   

18 GB/T 119.1-A10*22  Pin A10*22  A10*22 2   

19 GB/T 276-6208  Deep groove ball bearing 6208  6208 1   

20 HDCS20-02001-1  Input shaft ῀  1   

21 GB/T 276-6307  Deep groove ball bearing 6307  6307 1   

22 GB/T 93-12  Spacer 12  12 11   

23 GB/T 5786-M12*1.25*40  Bolt M12*1.25*40  M12*1.25*40 2   

24 GB/T 5785-M12*1.25*100  Bolt M12*1.25*100  M12*1.25*100 9   

25 HDCS25-01002  Seal cap  1   

26 GB/T 276-6209  Deep groove ball bearing 6209  6209 1   

27 HDCS20-03003  Shaft  1   

28 GB/T 1235-25*2.4  O-ring 25*2.4 O  25*2.4 2   

29 HDCS20-01002  Case cover  1   

30 HDCS20-03004  Baffle plate  1   

31 GB/T 5783-M10*16  Bolt M10*16  M10*16 2   

32 GB/T 276-6211  Deep groove ball bearing 6211  6211 2   

33 GB/T 6171-M10*1.25  Bolt M10*1.25  M10*1.25 12   

34 YQX25-10009  Lock washer  6   

35 YQX25-10001  Case LH  1   

36 YQX25-10004  Washer  4   

37 YQX25-10005  Gear pinion  4   

38 YQX25-10003  Spider shaft  1   

39 YQX25-10007-2  Gear,side  2   

40 YQX25-10006  shaft washer  2   

41 YQX25-10002  Case RH  1   

42 HDCS20-05001  Gear ring  1   

43 YQX25-10008A  Bolt,gear ring  12   

        



FIG.7-2 DRIVE UNIT EK30~EK40   

7-2   



A:EK15 B:EK16 C:EK18 D:EK20      FIG.7-2 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
         

A1 B31E2-50001  DRIVE UNIT-ASS'Y   1 F,G,H  
1 GB/T 5782-M10*40  Bolt M10*40   M10*40 4   

2 GB/T 93-10  Washer10  10 6   

3 HDCS30-01004  Bearing Cap    1   

4 GB/T 3452.1-73*2.65  O-ring 73*2.65  O 73*2.65 1   

5 HDCS20-01003  Bearing Cap I   1   

6 GB/T 3452.1-85*2.65  O-ring 85*2.65  O 85*2.65 1   

7 Y30H-09002  Shim   -   

8 HDCS30-01001-1  Case  ᵣ 1   

9 HDCS30-05000  Differential assembly   1   

10 Y30H-01002  Bearing support   2   

11 Y30H-01008  Lock washer̆bearing support  4   

12 Y30H-01010  Bolt̆bearing support   4   

13 GB/T 297-32306  Tapered roller bearing 32306  32306 1   

14 GB/T 276-6305  Deep groove ball bearing 6305  6305 3   

15 HDCS30-04001  Gear shaft   1   

16 HDCS20-03003-1  Dual gear   1   

17 GB/T 297-30307  Tapered roller bearing 30307  30307 1   

18 GB/T 93-12  Washer 12   12 11   

19 GB/T 5786-M12*1.25*30  Bolt M12*1.25*30   M12*1.25*30 1   

20 GB/T 5785-M12*1.25*100  Bolt M12*1.25*100   M12*1.25*100 9   

21 GB/T 5786-M12*1.25*40  Bolt M12*1.25*40   M12*1.25*40 1   

22 GB/T 5783-M10*16  Bolt M10*16   M10*16 2   

23 HDCS20-03001  Baffle plate   1   

24 HDCS30-01002  Case cover   1   

25 GB/T 1235-25*2.4  O-ring 25*2.4  O  25*2.4 2   

26 HDCS20-03002  Shaft   1   

27 GB/T 276-6209  Deep groove ball bearing 6209  6209 1   

28 HDCS25-02002  Seal cap   1   

29 HDCS30-02001-2  Input shaft  ῀  1   

30 GB/T 276-6208  Deep groove ball bearing 6208  6208 1   

31 GB/T 119.1-A10*22  Pin A10*22   A10*22 2   

32 GB/T 893.1-80  Washer 80  80 1   

33 HDCS30-01005-40*80*8  Seal oil 40*80*8  40*80*8 1   

34 GB/T 276-6213  Deep groove ball bearing 6213  6213 2   

35 GB/T 16674.2-M14*1.5*60  Bolt M14*1.5*60 ῌ  M14*1.5*60 12   

36 HDCS30-05001  Gear ring   1   

37 HDCS30-05003  Case RH   1   

38 Y30H-10006  shaft washer   2   

39 Y30H-10007  Gear,side   2   

40 Y30H-10003  Spider shaft   1   

41 Y30H-10005  Gear pinion   4   

42 Y30H-10004  Washer   4   

43 HDCS30-05002  Case LH   1   

         



FIG.8 BATTERY UNIT  

8   
 
 
 
 
 
 
 
 
 

 

6 
 
 
 

4 5 
3

 

 

 

2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

1 



A:EK15 B:EK16 C:EK18 D:EK20     FIG.8 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 B11E2-62971  BATTERY, 48V/400AH  1 A,B,C  

- B21E2-62971a  BATTERY, 48V480AH  1 D  

- B26E2-62971a  BATTERY, 48V560AH  1 E  

- B31E2-62971  BATTERY, 72V/480AH  1 F  

- B36E2-60971  BATTERY, 72V/560AH  1 G  

- B41E2-62971  BATTERY, 80V/560AH  1 H  
2 B21E2-63011  RUBBER, SUPPORT  3   

3 P3810-12081  CLIP  1   

4 S1106-06012  SCREW  1   

5 S2000-00006  WASHER  1   

6 B21E2-62601  PIN, LOCK  1   

        



FIG.9 CONTROLLER  

9 └   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.9 
E:EK25 F:EK30 G:EK35 H:EK40       

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B11E2-60102  CONTROLLER, ASSY  1 A INC.1,5(A)-11 

      FB15(DC)   

- B21E2-60102  CONTROLLER, ASSY  1 B,C INC.1,5(B,C)-11 

      FB20(DC)   

- B11A2-60102  CONTROLLER, ASSY  1 A:FB15(AC)   

- B21A2-60102  CONTROLLER, ASSY  1 B:FB20(AC),C:FB25(AC) 

- B31A2-60102  CONTROLLER, ASSY  1 D:FB30(AC) F:FB35(AC) 

- B36A2-60101  CONTROLLER, ASSY  1    

- B11C2-60104  CONTROLLER, ASSY  1 A(ACAC)   

- B21C2-60104  CONTROLLER, ASSY  1 B,C (ACAC)   

- B31C2-60101  CONTROLLER, ASSY  1 D,E (ACAC)   

1 NO PART NO.  PLATE  1    

2 S1106-10045  BOLT M10×45 4    

3 S2000-00010  WASHER M10 4    

4 S1400-00010  NUT M10 4    

5 NO PART NO.  MOTOR CONTROLLER └  1    

6 NO PART NO.  PUMP CONTROLLER └  1    

7 NO PART NO.  FUSE Ḡ Ҝ 2    

 .        

         



FIG.10 STEERING SHAFT COVER 

ת 10  
 



A:EK15 B:EK16 C:EK18 D:EK20     FIG.10 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A JC-E-35-CD  METER COVERS SET ת  1 INC.1-3  

1 NO PART NO.  COVER, HANDLE, A ת A 1   

2 NO PART NO  COVER, HANDLE, B ת B 1   

3 NO PART NO  COVER, HANDLE, C ת C 1   

4 NO PART NO  METER PANEL ת  1   

5 M6x16  BOLT M6×16 4   

6 Jk404  KEY S/W ASSY ῏ 1   

        



FIG.11 DC-DC & FUSE BOX  

11 Ḡ Ҝ   



A:EK15 B:EK16 C:EK18 D:EK20    FIG.11 
E:EK25 F:EK30 G:EK35 H:EK40     

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
      

A1 B21E3-40301  ASSY, FUSE BOX 1 INC. 1-3 

1 NO PART NO.  BOX 1  

2 NO PART NO.  FUSE 15A 4  

3 NO PART NO.  CAP 1  

4 S1106-06016  BOLT 6  

5 B21E2-47001  DC-DC 1  

6 S2100-00006  WASHER 4  

      



FIG.12 ELECTRIC UNIT (FRONT GUARD)  

12 ᾝת   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.13 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 NO PART NO  F/R SWITCH UNIT ╠ / ῏ 1   

3 NO PART NO  UNIT, FLASHER ᾣ  1   

4 NO PART NO  BOLT M6×12 1   

5 JC-DYLB  HORN  1   

6 NO PART NO  WIRE-HARNESS, F.GUARD ת  1   

7 S1106-08012  BOLT M8×12 1   

8 WH-JT-01  Emergency switch (with white wire) Ả ῏  1 Ҍ   

- WH-JT-02  Emergency switch (with black wire) Ả ῏  1   

- B21A2-46051  Emergency switcĥold typẽ Ả ῏  1   

        



FIG.13-1 DRIVE AXLE  

13-1 ꜚ 1.5~1.8T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.13-1 
E:EK25 F:EK30 G:EK35 H:EK40       

        

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
         

A AQ-Q01A3-20000  DRIVE AXLE  ꜚ  1   

1 AQ-Q01A3-1200L  WHEEL BRAKE ASSY, LH └ꜚ  1   

2 AQ-90106-65690  BREATHER PLUG   1   

3 AQ-22193-03001  HOUSING, AXLE   3   

4 AQ-Q01A3-20100  HOUSING, FRONT AXLE   1   

5 AQ-A22A3-02051  BOLT 1̆WHEEL BRAKE  └ꜚ  8   

6 AQ-23453-72031  BOLT 2̆WHEEL BRAKE  └ꜚ  4   

7 AQ-22513-02051  SNAP RING ű67Xű100X13 2   

8 AQ-Q01A3-1650R  WHEEL BRAKE ASSY, RH └ꜚ  1   

9 AQ-Z6351-01004  OIL SEAL  ű100Xű125X12 2   

10 AQ-Q01A3-20300  BOLT, FRONT HUB   12   

11 AQ-Z-30213  BEARING 30213  30213 2   

12 AQ-Q01A3-20400  HUB & BRAKE DRUM  /└ꜚ  2   

13 AQ-23654-34051  NUT, FRONT HUB   12   

14 AQ-Z-33012  BEARING 33012  33012 2   

15 AQ-25555-00009  OIL SEAL  ű75Xű100X10 2   

16 AQ-25555-00008  O RING  O ű59.6Xű2.4 2   

17 AQ-25555-00007  BUSHING  ű60Xű75X10 2   

18 AQ-25555-00004  ROUND NUT  M58X2 4   

19 AQ-25555-00006  LOCK WASHER  ꜚ 58 2   

20 AQ-Q01A3-20200  HALF SHAFT   2   

21 AQ-24843-02061  PACKING   2   

22 AQ-24453-02061  BOLT FOR HALF SHAFT   16   

23 AQ-B3130-08018  PIN  ű8X18 1   

24 AQ-Q01A3-20500  PACKING   1   

         



FIG.13-2 AQ-DRIVE AXLE  

13-2 ꜚ  2-2.5T  



A:EK15 B:EK16 C:EK18 D:EK20     FIG.13-2 
E:EK25 F:EK30 G:EK35 H:EK40      

       

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
        

A AQ-Q02B2-20000  DRIVE AXLE ꜚ  1   

1 AQ-Q02A2-1650R  WHEEL BRAKE ASSY,RH └ꜚ  1   

2 AQ-22193-03001  HOUSING, AXLE  3   

3 AQ-90106-65690  BREATHER PLUG  1   

4 AQ-A22A3-02051  BOLT 1̆WHEEL BRAKE └ꜚ  8   

5 AQ-25953-72001  BOLT 2̆WHEEL BRAKE └ꜚ  8   

6 AQ-Q02A2-20700  SNAP RING ű67Xű80X16 2   

7 AQ-25555-00009  OIL SEAL ű75Xű100X10 2   

8 AQ-25555-00007  BUSHING ű60Xű75X10 2   

9 AQ-25555-00008  O RING O ű59.6Xű2.4 2   

10 AQ-Q02A2-20400  HALF SHAFT  2   

11 AQ-B0330-08020  BOLT M8X20 4   

12 AQ-Q02B2-20501  NUT, FRONT HUB  12   

13 AQ-25555-00004  ROUND NUT M58X2 4   

14 AQ-25555-00006  LOCK WASHER ꜚ 58 2   

15 AQ-Q02B2-20601  BOLT, FRONT HUB  12   

16 AQ-Z-33012  BEARING 33012 33012 2   

17 AQ-Q02A2-20200  FRONT HUB  2   

18 AQ-Z-33013  BEARING 33013 33013 2   

19 AQ-Z6301-08004  OIL SEAL ű80Xű105X12 2   

20 AQ-Q02A2-20300  BRAKE DRUM └ꜚ  2   

21 AQ-B5050-00012  WASHER 12 12   

22 AQ-B4133-00012  NUT M12 12   

23 AQ-B5050-00014  WASHER 14 4   

24 AQ-Q02A2-1200L  WHEEL BRAKE ASSY, LH └ꜚ  1   

25 AQ-G50Z4-32321CQ  O RING O ű109Xű3.55 2   

26 AQ-Q02A2-20100  HOUSING, FRONT AXLE  1   

        



FIG.13-2 LD-DRIVE AXLE  

13-2 ꜚ  2-2.5T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.13-2 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
         

A LD-Q25LDD0000TEU  DRIVE AXLE  ꜚ  1   

1 LD-Q25LDD0001RY  BOLT  M16X1.5X184 12   

2 LD-Q25LDD0002RY  NUT  M16X1.5X22 12   

3 LD-Q25LDD0003RY  HALF SHAFT   2   

4 LD-GB/T 3452.1-2005  RING  105X2.65 2   

5 LD-Q25LDD0004RY  FRONT HUB   2   

6 LD-GB/T 6171-2000  SNAP RING  Έ M14X1.5 12   

7 LD-Q20LD020  BOLT WHEEL BRAKE └ꜚ  12   

8 LD-GB/T 93-1987  WASHER  14 12   

9 LD-22253-02063  PISTON   NPT 1/8 1   

10 LD-GB/T 13871-1992  SEAL  80X105X12 2   

11 LD-GB/T 297-1994  BEARING 33013  33013 2   

12 LD-GB/T 297-1994  BEARING 33012  33012  2   

13 LD-GB9877.1-88  SEAL  75X100X10 2   

14 LD-GB/T 858-1988  WASHER  60 2   

15 LD-GB/T 810-1988  ROUND NUT  M60X2 4   

16 LD-GB/T 5783-2000  BOLT  Έ M8X20 4   

17 LD-Q30LD016  SHADE   2   

18 LD-GB/T 3452.1-2005  SEAL  60X3.1 2   

19 LD-Q30LD018  BOLT └ꜚ ᵝ M14X1.5X38 4   

20 LD-Q25LDD0005RY  BRAKE DRUM  └ꜚ  2   

21 LD-FH28056-100R  WHEEL BRAKE ASSY,RH └ꜚ  1   

22 LD-Q25LDD0006RY  HOUSING, FRONT AXLE  1   

23 LD-Q30LD006  HOUSING, AXLE  ῤΈ  Rc1 /2 3   

24 LD-FH28056-100L  WHEEL BRAKE ASSY, LH └ꜚ  1   

25 LD-Q01B1-10002  SNAP RING   2   

26 LD-GB/T 119.1-2000  PIN   1   

27 LD-Q15LDD0003RY  WASHER   1   

         



FIG.13-3 DRIVE AXLE  

13-3 ꜚ  3-3.5T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.13-3 
E:EK25 F:EK30 G:EK35 H:EK40       

        

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
         

A AQ-Q03B4-10000ZG  DRIVE AXLE  ꜚ  1   

1 AQ-24453-02061  BOLT FOR HALF SHAFT   24   

2 AQ-A22J3-02011  HALF SHAFT   2   

3 AQ-A22A3-02031  PACKING   2   

4 AQ-25555-00004  ROUND NUT  M58x2 4   

5 AQ-25555-00006  LOCK WASHER  ꜚ 58 2   

6 AQ-25555-00007  BUSHING  ű67Xű80X16 2   

7 AQ-25555-00008  O RING  O ű59.6Xű2.4 2   

8 AQ-25953-72001  BOLT 1̆WHEEL BRAKE  └ꜚ  4   

9 AQ-A22A3-02051  BOLT 2̆WHEEL BRAKE  └ꜚ  12   

10 AQ-24433-70401  WHEEL BRAKE ASSY, RH └ꜚ  1   

11 AQ-Q03B4-10100  HOUSING, FRONT AXLE   1   

12 AQ-22193-03001  PLUG   3   

13 AQ-90106-65690  BREATHER PLUG   1   

14 AQ-24433-70411  WHEEL BRAKE ASSY, LH └ꜚ  1   

15 AQ-23913-02041  NUT, FRONT HUB   12   

16 AQ-25303-02102  NUT, FRONT HUB   12   

17 AQ-25555-00009  OIL SEAL  ű75Xű100X10 2   

18 AQ-Z-33012  BEARING 33012  33012 2   

19 AQ-25555-00003  FRONT HUB   2   

20 AQ-24453-02131  BRAKE DRUM  └ꜚ  2   

21 AQ-Z-30214  BEARING 30214  30214 2   

22 AQ-22493-00020G  SPARE WASHER ű125Xű119X7.5 2   

23 AQ-22493-00030G  RING  ű111Xű72.5X1 2   

24 AQ-24453-02121G  SNAP RING ű72Xű100X16 2   

25 AQ-Z6351-01004  OIL SEAL  ű109Xű125X12 2   

26 AQ-B4223-00020  NUT  M20x1.5 12   

         



FIG.13-4 DRIVE AXLE  

13-4 ꜚ  4T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.13-4 
E:EK25 F:EK30 G:EK35 H:EK40       

        

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
         

A AQ-Q03B4-10000ZGB  DRIVE AXLE  ꜚ  1   

1 AQ-24453-02061B  BOLT FOR HALF SHAFT   24   

2 AQ-A22J3-02011  HALF SHAFT   2   

3 AQ-A22A3-02031  PACKING   2   

4 AQ-25555-00004  ROUND NUT  M58x2 4   

5 AQ-25555-00006  LOCK WASHER  ꜚ 58 2   

6 AQ-25555-00007  BUSHING  ű67Xű80X16 2   

7 AQ-25555-00008  O RING  O ű59.6Xű2.4 2   

8 AQ-25953-72001  BOLT 1̆WHEEL BRAKE  └ꜚ  4   

9 AQ-A22A3-02051  BOLT 2̆WHEEL BRAKE  └ꜚ  12   

10 AQ-24433-70401  WHEEL BRAKE ASSY, RH └ꜚ  1   

11 AQ-Q03B4-10100  HOUSING, FRONT AXLE   1   

12 AQ-22193-03001  PLUG   3   

13 AQ-90106-65690  BREATHER PLUG   1   

14 AQ-24433-70411  WHEEL BRAKE ASSY, LH └ꜚ  1   

15 AQ-23913-02041B  NUT, FRONT HUB   12   

16 AQ-25303-02102B  NUT, FRONT HUB   12   

17 AQ-25555-00009  OIL SEAL  ű75Xű100X10 2   

18 AQ-Z-33012  BEARING 33012  33012 2   

19 AQ-25555-00003  FRONT HUB   2   

20 AQ-24453-02131  BRAKE DRUM  └ꜚ  2   

21 AQ-Z-30214  BEARING 30214  30214 2   

22 AQ-22453-02121G  SPARE WASHER ű125Xű119X7.5 2   

23 AQ-Z6351-01004  RING  ű111Xű72.5X1 2   

24 AQ-B4223-00020B  SNAP RING ű72Xű100X16 2   

         



FIG.14 WHEEL BRAKE ASSY EK15,EK16,EK18 14 

└ꜚ   
 
 
 
 

 

LH 
 
 
 
 
 
 
 
 
 

 

RH 



A:EK15 B:EK16 C:EK18 D:EK20      FIG.14 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark  Description  Req'd Remarks: Serial No. 
        

A1 Q01A3-1200L  WHEEL BRAKE ASSY,LH └ꜚ ( ) 1   

A2 Q01A3-1650R  WHEEL BRAKE ASSY,RH └ꜚ ( ) 1   

1 21233-70080G  WHEEL BRAKE CYLINDER └ꜚ№  2   

2 21233-70150G  BRAKE SHOE  └ꜚ  2   

3 21233-70151G-L  BRAKE SHOE └ꜚ  1   

4 21233-70151G-R  BRAKE SHOE └ꜚ  1   

5 CPCD15-1200A46  BRAKE CABLE,LH  └ꜚ  1   

6 CPCD15-1650A46  BRAKE CABLE,RH  └ꜚ  1   

7 B11E3-72001  BOLT  └ꜚ  4   

8 B11E3-73001  BOLT  └ꜚ  8   

         



FIG.14-2 WHEEL BRAKE ASSY EK20,EK25   

14 └ꜚ  

 
 
 

 

LH 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RH 
 



A:EK15 B:EK16 C:EK18 D:EK20      FIG.14-2 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 AQ-Q02A2-1200L  WHEEL BRAKE ASSY,LH └ꜚ ( ) 1   

A2 AQ-Q02A2-1650R  WHEEL BRAKE ASSY,RH └ꜚ ( ) 1   

1 AQ-Q150B0820  BOLT   2   

2 AQ-Q40308  SPACER   2   

3 AQ-24433-70040G  PLUG   1   

4 AQ-FH28056-009  LEVER   1   

5 AQ-FH28056-011L-ZH  LEFT BRAKE BASE PLATE ASSY, LH └ꜚ  1   

- AQ-FH28056-011R-ZH  LEFT BRAKE BASE PLATE ASSY, RH └ꜚ  1   

6 AQ-FH28056-004  PIN   -   

7 AQ-FH28056-007L  BRAKE LEVER,LH  └ꜚ  1   
- AQ-FH28056-007R  BRAKE LEVER,RH  └ꜚ  1   

8 AQ-FH28056-020  BRAKE SHOE  └ꜚ  1   

9 AQ-FH28056-040L  GAP ADJUSTER ASSY, LH  1   

- AQ-FH28056-040R  GAP ADJUSTER ASSY, RH  1   

10 AQ-FH28056-003  TENSION SPRING   1   

11 AQ-24433-70020G  PRESSURE SPRING SEAT  1   

12 AQ-24433-70030G  PRESSURE SPRING  1   
13 AQ-FH28056-006  PIN   1   

14 AQ-21233-70340G  PAWL   1   

15 AQ-21233-70360G-L  HOOK SPRING, LH   1   

- AQ-21233-70360G-R  HOOK SPRING,RH   1   

16 AQ-24433-70160G  WASHER   1   

17 AQ-24433-70170G  SNAP RING   1   

18 AQ-FH28056-008L  BRAKE ACTUATOR,LH └ꜚ  1   

- AQ-FH28056-008R  BRAKE ACTUATOR,RH └ꜚ  1   

19 AQ-FH28056-001L  FRONT RETURN SPRING,LH ╠ ᵝ  1   

- AQ-FH28056-001R  FRONT RETURN SPRING,RH ╠ ᵝ  1   
20 AQ-FH28056-050  SPRING-LOADED CABLE  1   

21 AQ-FH28056-002L  RETURN SPRING,LH ᵝ  1   

- AQ-FH28056-002R  RETURN SPRING,RH ᵝ  1   

22 AQ-24433-70081G  GUIDE BLOCK   1   

23 AQ-24433-70060G  GUIDE PLATE   1   

24 AQ-24433-70130G  PUSHROD SPRING   1   
25 AQ-FH28056-021L  BRAKE SHOE └ꜚ  1   

- AQ-FH28056-021R  BRAKE SHOE └ꜚ  1   

26 AQ-FH28056-030  BRAKE CYLINDER ASSY └ꜚ№  1   
26-1 AQ-FH28056  SPLIT-PUMP SPRING №  1   

26-2 AQ-FH28056-031  WHEEL BRAKE CYLINDER └ꜚ№  1   

26-3 AQ-FH28056-033  SPLIT PUMP BOWL  №  2   

26-4 AQ-FH28056-032  PISTON  №  2   

26-5 AQ-FH28056-036  PISTON ROD  №  2   

26-6 AQ-FH28056-035  DUST COVER  №  2   

26-7 AQ-FH28056-037  PLUG  └ꜚ№  1   

26-8 AQ-FH28056-038  PISTON   1   

26-9 AQ-24433-76090G  SCREW  №  1   

26-10 AQ-24433-76100G  NUT  №  1   

27 AQ-FH28056-1200A41  BRAKE CABLE ASSY,LH └ꜚ  1   

- AQ-FH28056-1650A41  BRAKE CABLE ASSY,RH └ꜚ  1   

         



FIG.14-3 WHEEL BRAKE ASSY EK20,EK25   

14 └ꜚ  

 
 
 

 

LH 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RH 
 



A:EK15 B:EK16 C:EK18 D:EK20      FIG.14-3 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark  Description  Req'd Remarks: Serial No. 
        

A1 LD-FH28056-100L  WHEEL BRAKE ASSY,LH └ꜚ ( ) 1   

A2 LD-FH28056-100R  WHEEL BRAKE ASSY,RH └ꜚ ( ) 1   

1 LD-Q150B0820  BOLT   2   

2 LD-Q40308  SPACER   2   

3 LD-24433-70040G  PLUG   1   

4 LD-FH28056-009  LEVER   1   

5 LD-FH28056-011L-DS  LEFT BRAKE BASE PLATE ASSY, LH └ꜚ  1   

- LD-FH28056-011R-DS  LEFT BRAKE BASE PLATE ASSY, RH └ꜚ  1   

6 LD-FH28056-004  PIN   1   

7 LD-FH28056-007L  BRAKE LEVER,LH  └ꜚ  1   
- LD-FH28056-007R  BRAKE LEVER,RH  └ꜚ  1   

8 LD-FH28056-020  BRAKE SHOE  └ꜚ  1   

9 LD-FH28056-040L  GAP ADJUSTER ASSY, LH  1   

- LD-FH28056-040R  GAP ADJUSTER ASSY, RH  1   

10 LD-FH28056-003  TENSION SPRING   1   

11 LD-24433-70020G  PRESSURE SPRING SEAT  1   

12 LD-24433-70030G  PRESSURE SPRING  1   
13 LD-FH28056-006  PIN   1   

14 LD-21233-70340G  PAWL   1   

15 LD-21233-70360G-L  HOOK SPRING, LH   1   

- LD-21233-70360G-R  HOOK SPRING,RH   1   

16 LD-24433-70160G  WASHER   1   

17 LD-24433-70170G  SNAP RING   1   

18 LD-FH28056-008L  BRAKE ACTUATOR,LH └ꜚ  1   

- LD-FH28056-008R  BRAKE ACTUATOR,RH └ꜚ  1   

19 LD-FH28056-001L  FRONT RETURN SPRING,LH ╠ ᵝ  1   

- LD-FH28056-001R  FRONT RETURN SPRING,RH ╠ ᵝ  1   

20 LD-FH28056-050  SPRING-LOADED CABLE  1   

21 LD-FH28056-002L  RETURN SPRING,LH ᵝ  1   

- LD-FH28056-002R  RETURN SPRING,RH ᵝ  1   

22 LD-24433-70081G  GUIDE BLOCK   1   

23 LD-24433-70060G  GUIDE PLATE   1   

24 LD-24433-70130G  PUSHROD SPRING  1   
25 LD-FH28056-021L  BRAKE SHOE └ꜚ  1   

- LD-FH28056-021R  BRAKE SHOE └ꜚ  1   

26 LD-FH28056-030  BRAKE CYLINDER ASSY └ꜚ№  1   

27 LD-FH28056-060L-DS  BRAKE CABLE ASSY,LH └ꜚ  1   

- LD-FH28056-060R-DS  BRAKE CABLE ASSY,RH └ꜚ  1   

         



FIG.14-4 WHEEL BRAKE ASSY EK30,EK35,EK40 14 

└ꜚ  

 
 
 

 

LH 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RH 
 



A:EK15 B:EK16 C:EK18 D:EK20      FIG.14-4 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark  Description  Req'd Remarks: Serial No. 
        

A1 24433-70411  WHEEL BRAKE ASSY,LH └ꜚ ( ) 1   

A2 24433-70401  WHEEL BRAKE ASSY,RH └ꜚ ( ) 1   

1 GB21-76  BOLT   2   

2 GB91-76  SPACER   2   

3 24433-70040G  PLUG   2   

4 24433-70010G  LEVER   2   

5 24433-72000G-L  LEFT BRAKE BASE PLATE ASSY, LH └ꜚ  1   

- 24433-72000G-R  LEFT BRAKE BASE PLATE ASSY, RH └ꜚ  1   

6 24433-70150G  PIN   1   

7 24433-70140G-L  BRAKE LEVER,LH  └ꜚ  1   
- 24433-70140G-R  BRAKE LEVER,RH  └ꜚ  1   

8 24433-75000G  BRAKE SHOE  └ꜚ  1   

9 24433-70020G  PRESSURE SPRING SEAT  4   

10 LD-24433-70030G  PRESSURE SPRING  2   

11 LD-FH28056-003  TENSION SPRING   1   

12 24433-70100G-L  PAWL, LH   1   

- 24433-70100G-R  PAWL, RH   1   

13 24433-70090G-L  HOOK SPRING, LH   1   

- 24433-70090G-R  HOOK SPRING,RH   1   

14 24433-74000G-L  GAP ADJUSTER ASSY, LH  1   

- 24433-74000G-R  GAP ADJUSTER ASSY, RH  1   

15 24433-73000G  SPRING-LOADED CABLE  1   

16 24433-70071G-L  RETURN SPRING,LH ᵝ  1   

- 24433-70071G-R  RETURN SPRING,RH ᵝ  1   
17 24433-70081G  GUIDE BLOCK   1   

18 24433-70070G-L  FRONT RETURN SPRING,LH ╠ ᵝ  1   

- 24433-70070G-R  FRONT RETURN SPRING,RH ╠ ᵝ  1   
19 24433-70060G  GUIDE PLATE   1   

20 24433-71001G-L  BRAKE SHOE └ꜚ  1   

- 24433-71001G-R  BRAKE SHOE └ꜚ  1   

21 24433-76000G  BRAKE CYLINDER ASSY └ꜚ№  1   

22 24433-70110G  PIN   1   

23 24433-70120G-L  BRAKE ACTUATOR,LH └ꜚ  1   

- 24433-70120G-R  BRAKE ACTUATOR,RH └ꜚ  1   
24 24433-70170G  SNAP RING   1   

25 24433-70160G  WASHER   1   

26 24433-70130G  SPRING   1   

27 24433-70411-1270  BRAKE CABLE ASSY,LH └ꜚ  1   

- 24433-70401-1790  BRAKE CABLE ASSY,RH └ꜚ  1   

         



FIG.15 WHEEL BRAKE  

15 └ꜚ   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.15 
 

E:EK25 F:EK30 G:EK35 H:EK40      
 

        
 

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
 

        
 

1 AQ-Q02A2-1650R  BRAKE-ASSY,WHEEL.RH └ꜚ ( ) 1 D,E  
 

- LD-FH28056-100R  BRAKE-ASSY,WHEEL.RH └ꜚ ( ) 1 D,E  
 

- AQ-24433-70401  BRAKE-ASSY,WHEEL.RH └ꜚ ( ) 1 F,G,H  
 

2 AQ-Q02A2-1200L  BRAKE-ASSY,WHEEL.LH └ꜚ ( ) 1 D,E  
 

- LD-FH28056-100L  BRAKE-ASSY,WHEEL.LH └ꜚ ( ) 1 D,E  
 

- AQ-24433-70411  BRAKE-ASSY,WHEEL.LH └ꜚ ( ) 1 F,G,H  
 

3 B11E3-72001  BOLT └ꜚ  4   
 

4 B21E3-73001  BOLT └ꜚ  8   
 

     
 

        
 



FIG.16-1 FRONT WHEEL  

16-1 ╠  1.5~1.8T  



A:EK15 B:EK16 C:EK18 D:EK20     FIG.16-1 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B11E4-40101  WHEEL-ASSY,FRONT ╠  2 INC.1-8  

1 F31A4-34051  NUT,HUB  24 A,B,C  

A2 B11E4-40131  ASS'Y TIRE 6.00-9-10  6.00-9-10PR 2 INC.1-3 A  

4 B11E4-42101  INSIDE RIM(N094006DH) ῤ  2 A  

5 B11E4-42111  OUTSIDE RIM(N094006DH)  2 A  

6 F31A4-41225  BOLT M12X25  M12×25 12   

7 S2010-00012  WASHER SP  M12 12   

8 S1400-10012  NUT M12  M12 12   

        



FIG.16-2 FRONT WHEEL  

16-2 ╠  2-2.5T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.16-2 
E:EK25 F:EK30 G:EK35 H:EK40       

         

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
         

A1 B21E4-40101  WHEEL-ASSY,FRONT ╠  1 INC.1-7 D,E  

A2 21809-16002  ASS'Y TIRE 21X8-9-16  21X8-9-16PR 2 INC.1-3 D,E  

A3 B21E4-40201  RIM ASS'Y  2 INC.4-7 D,E  

         



FIG.16-3 FRONT WHEEL  

16-3 ╠  3~4T  



A:EK15 B:EK16 C:EK18 D:EK20     FIG.16-3 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B31E4-40101  WHEEL-ASSY,FRONT ╠  2 INC.1-7 F,G  

- B41E4-40101  WHEEL-ASSY,FRONT ╠  2 INC.1-7 H  

A2 F31A4-40201  ASS'Y TIRE 28X9-15-14PR  28X9-15-14PR 2 INC.1-3 F,G  

- B41E4-40201  ASS'Y TIRE 250-15-16PR  250-15-16PR 2 INC.1-3 H  

A3 F31A4-42501  RIM ASS'Y  2 INC.4-7 F,G  

- F38A4-40101  RIM ASS'Y  2 INC.4-7 H  

     2   

          



FIG.17-1 REAR WHEEL  

17-1  1.5~1.8T  



A:EK15 B:EK16 C:EK18 D:EK20     FIG.17-1 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
       

A1 B11E4-40201  WHEEL-ASSY,REAR  2 INC.1-8 A,B,C 

A2 B11E4-40211  ASS'Y TIRE 16X6-8-10PR  16×6-8-10PR 2 INC.1-3 A,B,C 

4 B11E4-42061  INSIDE RIM 300D-8SP ῤ  2 A,B,C  

5 B11E4-42051  OUTSIDE RIM 300D-8SP  2 A,B,C  

6 F31A4-41225  BOLT M12X25  M12×25 12   

7 S2010-00012  WASHER SP  M12 12   

8 S1400-10012  NUT M12  M12 12   

        



FIG.17-2 REAR WHEEL  

17-2  2~2.5T  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.17-2 
E:EK25 F:EK30 G:EK35 H:EK40       

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B21E4-41201  WHEEL-ASSY,REAR  2 INC.1-8 D,E 

A2 B21E4-40311  ASS'Y TIRE 18X7-8-14 ESM  18×7-8-14PR 2 INC.1-3 D,E 

A3 B21E4-40321  ASS'Y RIM 425-8DT 425-8 2 INC.4-5 D,E 

6 F31A4-41225  BOLT M12X25  M12×25 12    

7 S2010-00012  WASHER SP  M12 12    

8 S1400-10012  NUT M12  M12 12    

         



FIG.17-3 REAR WHEEL  

17-3  3~4T  



A:EK15 B:EK16 C:EK18 D:EK20     FIG.17-3 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B31E4-41201  WHEEL-ASSY,REAR  2 INC.1-8 F  

 B36E4-41201  WHEEL-ASSY,REAR  2 INC.1-8 G,H  

A2 B21E4-40311  ASS'Y TIRE 18X7-8-14 ESM  18×7-8-14PR 2 INC.1-3 F  

- 18708-00102    18×7-8 2 INC.1-3 G,H  

- B36E4-40311  ASS'Y WOLID,TIRE 18×7-8/4.33 2 G,H  

A3 B21E4-40321  ASS'Y RIM 425-8DT 425-8 2 INC.4-5  F  

- B41E4-40321  ASS'Y RIM  2 G,H  

6 F31A4-41225  BOLT M12X25  M12×25 12   

7 S2010-00012  WASHER SP  M12 12   

8 S1400-10012  NUT M12  M12 12   

        



FIG.18 STEERING WHEEL UNIT 

18  
 



A:EK15 B:EK16 C:EK18 D:EK20     FIG.18 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

A1 B21E4-10101  STEERING WHEEL ASSY  1   

A2 B21E4-10001B  STEERING SHAFT ASSY INC.3-4  1 A,B,C,D,E  

- B31E4-10001B  STEERING SHAFT ASSY INC.3-4  1 F,G,H  

3 S1402-00014  NUT M14 1   

4 B21E4-12271  WASHER  1   

5 F31A4-12151  BOLT  1   

6 F31A4-12161  COLLAR  1   

7 F31A4-12231  BOLT  1   

8 F31A4-12131  WASHER  1   

9 F31A4-12181  NUT  1   

10 F31A4-12171  LEVER  1   

11 F31A4-12111  BOLT  2   

12 F31A4-12101  BUSHING  2   

        



FIG.19 OVERHEAD GUARD  

19   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.19 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 B11E5-10352b  WELDED ASS'Y HEAD GVARD  1 A,B  

- B18E5-10352  WELDED ASS'Y HEAD GVARD  1 C  

- B21E5-10352b  WELDED ASS'Y HEAD GVARD  1 D,E  

- B31E5-10351b  WELDED ASS'Y HEAD GVARD  1 F  

- B36E5-10352a  WELDED ASS'Y HEAD GVARD  1 G  

- B41E5-10351c  WELDED ASS'Y HEAD GVARD  1 H  

2 S1106-12030  BOLT M12×30 4   

- S2000-00012  WASHER M12 4   

- S2010-00012  WASHER M12 4   

        



FIG.20 REAR PIPE  

20   



A:EK15 B:EK16 C:EK18 D:EK20    FIG.20 
E:EK25 F:EK30 G:EK35 H:EK40     

        

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
        

1 B11E5-10312b  PIPE, REAR, RH  1 A,B,C  

- B21E5-10312c  PIPE, REAR, RH  1 D,E  

- B31E5-10311b  PIPE, REAR, RH  1 F  

- B36E5-10311  PIPE, REAR, RH  1 G  

- B41E5-10311a  PIPE, REAR, RH  1 H  

2 B11E5-10332b  PIPE, REAR, LH  1 A,B,C  

- B21E5-10332c  PIPE, REAR, LH  1 D,E  

- B31E5-10331b  PIPE, REAR, LH  1 F  

- B36E5-10331b  PIPE, REAR, LH   G  

- B41E5-10331a  PIPE, REAR, LH   H  

        



FIG.21 LAMP BRACKET  

21   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.21 
 

E:EK25 F:EK30 G:EK35 H:EK40      
 

        
 

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
 

        
 

1 F31A5-12501a  BRACKET, HEAD-LAMP, RH ╠ ( ) 1   
 

2 F31A5-12521a  BRACKET, HEAD-LAMP, LH ╠ ( ) 1   
 

3 S1106-08025  BOLT M18×25 4   
 

4 F31A5-13051  GRIP ҉  1   
 

5 S1106-06025  BOLT M6×25 2   
 

6 F31A5-13081  RIVET, POP  8   
 

7 F31A5-13151  RIVET, POP  5   
 

8 B11E5-12501  COVER, HEAD-GUARD  1   
 

9 F31A6-42251  SCREW  3   
 

10 S1400-00008  NUT M8 1   
 

    
 

11 S2010-00008  WASHER M8 1   
 

    
 

12 B21E5-12111  PLUG, HOLE  2   
 

    
 

        
 



FIG.22 HEAD GUARD PARTS  

22 ╠   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.22 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 F31A5-12251  MIRROR  2   

2 F31A5-12561  WASHER  2   

3 F31A5-12571  BRACKET, BACK-MIRROR  2   

4 F31A5-12581  BOLT  2   

5 B21E5-12311  HOSE, VINYL  1 A, B, C  

        



FIG.23 ACCEL PEDAL  

23 ⱴ   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.23 
E:EK25 F:EK30 G:EK35 H:EK40      

        

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
        

1 F31A5-22051  PEDAL-ASSY, ACCEL ⱴ  1   

2 S1106-06012  BOLT M6×12 2   

3 S1400-00006  NUT M6 4   

4 S2010-00006  WASHER M6 6   

        



FIG.24-1 STEERING AXLE [OBT]-1(EK15,EK16,EK18) 

24-1  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

14 13 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

  1  

41 

  
 

  2 40   
 

  3  35  

30 

 

  

4 

 34 33 

32 

 

    31 
 

  5 36    
 

10 9 8 7 
6
 37    

 

39     

   38    
  

12 11 

 

 

17 20 

1618  
15  

19  

3  
2  

1   

 

 
21 
22 
23 

23 29 
 

24 28 
 

 
 

 

25   
26   
27   
26  



A:EK15 B:EK16 C:EK18    FIG.24-1 
       

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
       

A B11E4-30011B  STEERING AXLE ASSY 1   

1 Q701B90  PITTING 6   

2 24234-32231  SEAL,OIL 4   

3 Z-942/25  BRG,NEEDLE 4   

4 Z-198905  BEARING 2   

5 24234-32181A  KING PIN 2   

6 516G2-42262B  KNUCKLE 1   

7 B8050-12030B  BOLT 2   

8 B4133-00012B  NUT 2   

9 23654-32041B  BOLT,HUB 12   

10 24234-32221  HUB 2   

11 Z-30206  BRG,TAPER-ROLLER 2   

12 G15X4-32111  WASHER 2   

13 01412-00024B  NUT 2   

14 22194-32361N  CAP,HUB 2   

15 Z-30208  BRG,TAPER-ROLLER 2   

16 22574-32102  SEAL,OIL 2   

17 B3010-05045  PIN 2   

18 20114-30091  SHIM 6   

19 24234-32241  O-RING 2   

20 Q700B06  FITTING 4   

21 B0330-08016B  BOLT 4   

22 B5050-00008B  PACKING 4   

23 B5323-00008  WASHER 8   

24 510F2-42301B  PIN 2   

25 HC212R4-32001AB  PIN 2   

26 H12C4-32101  BUSHING 4   

27 Z-GE15ES  SPHERE FACE JOINT 2   

28 HC533A2-42101B  PIN 2   

29 HC516G2-41002  POWER CYL,ASSY 1   

30 516G2-42252B  KNUCKLE,RH 1   

31 516G2-40912G  HOUSING,AXLE 1   

32 23458-52031  SHIM 4   

33 24234-32501  SHIM 2   

34 24236-12581  BEARING 2   

35 23656-12572  SUPPORT,REAR AXLE 2   

36 B3130-10020  PIN 2   

37 B0530-14040B  BOLT 4   

38 B5050-00014B  WASHER 4   

39 B5313-00014  WASHER 4   

40 S2010-00020  WASHER 4   

41 S1106-20080  BOLT 4   

       



FIG.24-2 STEERING AXLE [OBT]-2(EK20-25)  

24-2   



D:EK20 E:EK25    FIG.24-2 
       

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
       

A B21E4-30011B  STEERING AXLE ASSY 1   

1 22194-32361N  CAP,HUB 2   

2 A21B4-32311  NUT 2   

3 G27Z4-30711  WASHER 2   

4 Z-30206  BRG,TAPER-ROLLER 2   

5 HC27414-32031G  HUB 2   

6 23654-32041B  BOLT,HUB 12   

7 Z-33012  BRG,TAPER-ROLLER 2   

8 JB1091-91  SEAL,OIL 2   

9 B3010-6P345  PIN 2   

10 B4133-00012B  NUT 2   

11 B8050-12030B  BOLT 2   

12 A21B4-32222KP  KING PIN 2   

13 Z-198906  BEARING 2   

14 Z-943/32  BRG,NEEDLE ű32Ĭű40Ĭ32 4   

15 23654-32081  SEAL,OIL 4   

16 Q701B90  PITTING 6   

17 B3130-10020  PIN 2   

18 B0530-14040B  BOLT 4   

19 B5050-00014B  PACKING 4   

20 B5313-00014  WAHSER 4   

21 A21B4-32171  SUPPORT,REAR AXLE 2   

22 A21B4-32181B  BUSHING 2   

23 A21B4-32291  SHIM ű53Ĭű76Ĭ0.5 4   

24 A21B4-32301  SHIM ű53Ĭű76Ĭ2 2   

25 277R4-30111G  HOUSING,AXLE 1   

26 B21E4-30202  KNUCKLE,RH 1   

27 HC277R4-50102B  POWER CYL,ASSY 1   

28 HC533A2-42101B  PIN 2   

29 Q700B06  FITTING 2   

30 B0330-08016B  BOLT 4   

31 B5050-00008B  PACKING 4   

32 HC514A2-42721B  PIN 2   

33 HC277R4-32201aB  YOKE 2   

34 HC215E4-52301  BUSHING 4   

35 Z-GE20ES  SPHERE FACE JOINT 2   

36 23654-32161  O-RING 2   

37 22214-30321  SHIM 4   

38 B21E4-30201  KNUCKLE 1   

       



FIG.24-3 STEERING AXLE [OBT]-3(EK30)  

24-3  

 
 
 
 
 
 
 

 

39  

 
 
 
 
 
 
 

 

40  



F:EK30       FIG.24-3 
       

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
      

A1 B31E4-30011B  STEERING AXLE ASSY 3T  1  

1 22194-32361N  CAP,HUB   2  

2 A21B4-32311  NUT  M30X2 2  

3 G27Z4-30711  WASHER  ű31Xű62X4 2  

4 Z-30206  BRG,TAPER-ROLLER 30206 2  

5 HC27414-32031G  HUB   2  

6 23654-32041B  BOLT,HUB   12  

7 Z-33012  BRG,TAPER-ROLLER 33012 2  

8 JB1091-91  SEAL,OIL ű75Xű100X12 2  

9 B3010-6P345  PIN 6.3X45/GB/T91-2000 2  

10 B4133-00012B  NUT  1 Έ M12 2  

11 B8050-12030B  BOLT  M12×30 2  

12 A21B4-32222KP  KING PIN  Һ  2  

13 Z-198906  BEARING ⱬ 198906 2  

14 Z-943/32  
BRG,NEEDLE 

ű32Ĭű40Ĭ32 4  

15 23654-32081  SEAL,DUST  4  

16 Q701B90  PITTING  90°  6  

17 B3130-10020  PIN   2  

18 B0530-14040B  BOLT  M14x1.5x40 4  

19 B5050-00014B  PACKING   4  

20 B5313-00014  WASHER   4  

21 A21B4-32171  SUPPORT,REAR AXLE  2  

22 A21B4-32181B  BUSHING   2  

23 A21B4-32291  SHIM T0.5 ű53Ĭű76Ĭ0.5 4  

24 A21B4-32301  SHIM T2.0 ű53Ĭű76Ĭ2 4  

25 B31E4-30101  HOUSING,AXLE ᵣ  1  

26 B21E4-30202  KNUCKLE,RH  1  

27 HC277R4-50102B  POWER CYL,ASSY  1  

28 HC533A2-42101B  PIN   2  

29 Q700B06  FITTING  M6 4  

30 B0330-08016B  BOLT  M8X16 4  

31 B5050-00008B  WASHER  8 4  

32 HC514A2-42721B  PIN   2  

33 HC277R4-32201aB  YOKE   2  

34 HC215E4-52301  COLLAR  ű29Xű35X5 4  

35 Z-GE20ES  SPHERE FACE JOINT ῏ GE20ES 2  

36 23654-32161  O-RING  
O

 2  

37 22214-30321  SHIM   4  

38 B21E4-30201  KNUCKLE   1  

39 S2010-00020  WASHER   4  

40 S1106-20080  BOLT   4  

        



FIG.24-4 STEERING AXLE [OBT]-4(EK35,EK40)  

24-4  

 
 
 
 
 
 
 

 

39 

 
 
 
 
 
 
 

 

40  



A:EK15 B:EK16 C:EK18 D:EK20      FIG.24-4 
E:EK25 F:EK30 G:EK35 H:EK40       

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
      

A1 B41E4-30001  STEERING AXLE ASSY 3.5-4T  1  

1 22194-32361N  CAP,HUB   2  

2 A21B4-32311  NUT  M30X2 2  

3 G27Z4-30711  WASHER  ű31Xű62X4 2  

4 Z-30206  BRG,TAPER-ROLLER 30206 2  

5 HC27414-32031G  HUB   2  

6 23654-32041B  BOLT,HUB   12  

7 Z-33012  BRG,TAPER-ROLLER 33012 2  

8 JB1091-91  SEAL,OIL ű75Xű100X12 2  

9 B3010-6P345  PIN 6.3X45/GB/T91-2000 2  

10 B4133-00012B  NUT  1 Έ M12 2  

11 B8050-12030B  BOLT  M12×30 2  

12 A21B4-32222KP  KING PIN  Һ  2  

13 Z-198908p  BEARING ⱬ 198906 2  

14 Z-943/32  
BRG,NEEDLE 

ű32Ĭű40Ĭ32 4  

15 23654-32081  SEAL,DUST  4  

16 Q701B90  PITTING  90°  6  

17 B3130-10020  PIN   2  

18 B0530-14040B  BOLT  M14x1.5x40 4  

19 B5050-00014B  PACKING   4  

20 B5313-00014  WASHER   4  

21 A21B4-32171  SUPPORT,REAR AXLE  2  

22 A21B4-32181B  BUSHING   2  

23 A21B4-32291  SHIM T0.5 ű53Ĭű76Ĭ0.5 4  

24 A21B4-32301  SHIM T2.0 ű53Ĭű76Ĭ2 4  

25 B31E4-30101  HOUSING,AXLE ᵣ  1  

26 B21E4-30202  KNUCKLE,RH  1  

27 HC277R4-50102B  POWER CYL,ASSY  1  

28 HC533A2-42101B  PIN   2  

29 Z-GE20ES  SPHERE FACE JOINT ῏ GE20ES 2  

30 HC215E4-52301  COLLAR  ű29Xű35X5 4  

31 HC277R4-32201aB  YOKE   2  

32 HC514A2-42721B  PIN   2  

33 B5050-00008B  WASHER  8/  4  

34 B0330-08016B  BOLT  M8X16 4  

35 Q700B06  FITTING  M6 4  

36 23654-32161  O-RING  O  2  

37 22214-30321  SHIM   4  

38 B21E4-30201  KNUCKLE   1  

39 S2010-00020  WASHER   4  

40 S1106-20080  BOLT   4  

        



FIG.25 POWER CYLINDER FITTING [OBT] 

25  
 



A:EK15 B:EK16 C:EK18 D:EK20    FIG.25 
E:EK25 F:EK30 G:EK35 H:EK40     

        

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
        

A1 F31A7-60391  NIPPLE-ASSY  2 INC.1,2  

1 S4134-00202  NIPPLE  2   

2 S3320-00110  O-RING O  2   

        



FIG.26-1 POWER CYLINDER [OBT ]̂EK15,EK16,EK18̃  



A:EK15 B:EK16 C:EK18 D:EK20    FIG.26-1 
E:EK25 F:EK30 G:EK35 H:EK40      

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
       

A1 HC516G2-41002  POWER CYL,ASSY 1 A,B,C 

1 HC277R4-02  RING 1   

2 Z6053-05605  O-RING 1   

3 HC277R4-03  BUSHING 2   

4 X080DL-10  OIL CUP 2   

5 HC516G2.2-00  PISTON 1   

6 4630500  PACKING 2   

7 AG0075A  O-RING 2   

8 GCH070ATF-01  WASHER 2   

9 D20B8-44021A  SHADE 2   

10 4610300  SEAL 2   

11 DUMX000374Z20  RING 2   

12 HC277R4.1-00  TUBE 1   

       



FIG.26-2 POWER CYLINDER [OBT ]̂EK20- 40̃  



D:EK20 E:EK25 F:EK30 G:EK35 H:EK40   FIG.26-2 
      

Item No. Part No. Mark Description Req'd Remarks: Serial No. 
      

A1 HC277R4-50102B  POWER CYL,ASSY 1 D,E,F,G,H 

1 4630500  SEAL,DUST 2  

2 GCH070ATF-01  COLLAR 2  

3 AG0075A  O-RING 2  

4 4610300  PACKING 2  

5 D20B8-44021A  RING 2  

6 DUMX000374Z20  PACKING 2  

7 HC277R4-02  RING 1  

8 Z6053-05605  O-RING 1  

9 HC516G2-41002.1-00  TUBE 1  

10 X080DL-10  CUP 2  

11 HC277R4-03  BUSHING 2  

12 HC277R4.2-00  PISTON 1  

      



FIG.27 ORBITROL [OBT]  

27   



A:EK15 B:EK16 C:EK18 D:EK20    FIG.27 
E:EK25 F:EK30 G:EK35 H:EK40     

        

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
        

1 B21A4-10201  UNIT, ORBITROL  1   

2 F31A4-10401  SHAFT-ASSY  1   

3 S0110-00628  BOLT  4   

4 S2010-00010  WASHER  4   

5 F31A4-12111  BOLT  2   

6 F31A4-10801  BOOT  1   

        



FIG.28 FITTING (ORBITROL)  

28   



A:EK15 B:EK16 C:EK18 D:EK20    FIG.28 
E:EK25 F:EK30 G:EK35 H:EK40     

        

Item No. Part No. Mark  Description Req'd Remarks: Serial No. 
        

1 F31A7-60361  ELBOW  1   

2 B11E7-60301  ELBOW  2   

3 F31A7-60381  NIPPLE  1   

4 S9140-00006  ELBOW(LS) LS  1   

        



FIG.29 BRAKE PEDAL  

29 └ꜚ   



A:EK15 B:EK16 C:EK18 D:EK20     FIG.29 
 

E:EK25 F:EK30 G:EK35 H:EK40      
 

        
 

Item No. Part No. Mark Description  Req'd Remarks: Serial No. 
 

        
 

A1 B21E5-40001  PEDAL-ASSY, BRAKE └ꜚ  1 INC.1,2  
 

1 B21E5-40101  PEDAL, BRAKE └ꜚ  1   
 

2 B21E5-43221  BUSHING  2   
 

3 B21E5-42071  SPRING, TORSION-COLT └ꜚ  1   
 

4 B21E5-42301  COVER, HEAD  1   
 

5 B21E5-40091  RUBBER  1   
 

6 S1120-10030  BOLT M10×30 1   
 

7 S1402-00010  NUT  1   
 

8 JC-ZDKG/FB.  SWITCH, STOP-LAMP └ꜚ ῏ 1   
 

9 B21E5-42151  SHAFT  1   
 

10 S1183-06010  BOLT M6×10 1   
 

- S2000-00006  WASHER M6 1   
 

- S2010-00006  WASHER M6 1   
 

    
 

        
 



FIG.30 BRAKE MASTER CYLINDER 

30 └ꜚ  
 


